36 month Follow-up Expert Answers
How can I make Mom take a shower/bath? She insists that she already had a shower when she hasn’t bathed in over 2 weeks.

It is common for people with dementia to be resistant to bathing. Perhaps the patient does believe that she just bathed, or she may be experiencing apraxia, causing difficulty with initiating and completing activities. Bathing and personal care are complicated tasks that include multiple steps and require planning. Given your patient’s level of cognitive impairment, her daughter will have to take a more active role helping her with personal care using task segmentation. It is important for the daughter to have the bathroom prepared with all of the necessary soaps, towels and clothes. The daughter should also be in charge of adjusting the water temperature to avoid burns. Advise the daughter to gently talk her Mom through the bathing process, cuing her at each step. Family members should take past preferences into account, as well. If Mom was used to showering in the morning, continue to follow this schedule. If your patient continues to be resistant to bathing and help with personal care, the family may want to consider having a home health aide assist with bathing. 

Mom keeps making up stories and accusing me of taking things. How do I make her understand it’s not true? 

The behavioral symptoms of AD/dementia often include confabulation and suspicious thoughts about family members. This can be a very frustrating and hurtful situation for adult children who are trying to help their parents. Advise your patient’s family that this is a symptom of the disease process and not a reflection of how they truly feel about an individual. Unfortunately, due to the disease process and its impact on executive functioning, using logic and reason to counter these beliefs is usually ineffective. When a family member is accused of taking something, advise them to remain calm. It can be helpful for them to acknowledge the lost item and offer to help find it, while avoiding discussion about how it was lost or misplaced. The behavioral symptoms of AD/dementia are very stressful for family members and at the same time their reaction to these symptoms are key to the patients well being. It is imperative that the family members seek education about the disease, behavioral symptom management and communication strategies.

Mom follows me around the house all day and I have no privacy. How can I get a break from this?

People with AD/dementia often “shadow” their primary caregiver as a result of confusion and disorientation to time and place experienced with this illness. The patient may have anxiety and feel unsafe if she is not constantly in the presence of a familiar person, or the patient may be unable to engage in independent activities without direction from the primary caregiver. This behavior can be very stressful for the primary caregiver. Suggest that the caregiver engage the affected person in simple activities as a distraction (i.e. listening to music, folding washcloths, sorting socks, looking at magazines) so the caregiver can have a break. Encourage your patient’s family to enlist other family members and/or professionals as caregivers in order to give the affected individual a chance to adjust to different people providing care. Remind the primary caregiver that it is imperative that they have time for themselves and encourage them to look into care options in their community.

Mom/Dad gets restless in the evening and keeps saying she wants to go home. Is there any medication to stop this behavior?

This is a common problem and one that is difficult to treat with medication. Reassurance that the patient is at “home” with the family is important.  This will need frequent reinforcement. If the patient attempts to leave without supervision the family should secure any exit so that the patient cannot leave on her/his own. It is a good idea to have the patient wear a device that will help you locate her/him should she/he wander off, trying to go “home”. The Alzheimer’s Association has a “Safe Return” bracelet that the patient can wear.

If non-drug measures do not work and this problem presents a danger to the patient then several medications can be tried.  Since each medication option may or may not work in an individual patient, a “trial and error” approach is required.

1. Melatonin, a dietary supplement in doses of 3mg to 9mg helps some patients, but it has to be given about 2 hours before the home seeking behavior begins.  It is an inexpensive dietary supplement that does not require a prescription.

2. Lorazepam 0.5 mg to 1 mg can be given on a “when needed” basis for days when non-drug measures above are not enough.  If the patient needs this on a near daily basis it should be scheduled to be given before the home seeking behavior usually occurs.

3. If and only IF home seeking behavior presents a clear and present danger to the patient and the above measures are not effective, you could use an antipsychotic agent, such as, risperidone. However this has NOT been proven effective, and is not FDA approved for this use.  Antipsychotics can have serious adverse events including increased risk of death.  This treatment also is costly – often $ 75- $100 a month. Other atypical antipsychotics may also be tried, but are even more expensive, costing $200 to $ 500 a month and are no safer or effective. 

Mom/Dad keeps getting up at night and wandering around the house. Is there some medication that can make her sleep through the night?

Good sleep “hygiene” is very important! A good sleep environment, day time activities with exercise etc. avoid daytime napping.  However, often these measures are not enough and night time wandering may require the use of prn or daily medication. 

1. Melatonin, a dietary supplement in doses of 3mg to 9mg helps some patients, but it has to be given about 2 hours before the bedtime. It is an inexpensive dietary supplement that does not require a prescription.

2. Zolpidem 5 mg to 10 mg is inexpensive ($4-20 per month) and is rapidly effective so it can be used on a prn basis. It is best not to use daily as the more it is used the less effective it becomes -tolerance and dependence does occur.  It works for about 8 hours so be sure the patient can get adequate rest after it is used

3. Lorazepam 0.5 mg to 1 mg can be given prn for days when the patient wanders about in the middle of the night and needs a sedative that works fast but only last about 4 hours. 
4. Trazodone 50 mg to 150mg is good for daily use as it is inexpensive, ($12 - $21 per month) has no dependence (can be stopped without rebound insomnia) or tolerance (daily use does not reduce its effectiveness) issues and is not a controlled substance and so it cannot be abused by others. It does require a prescription. It is usually best to schedule it for daily use so you do not have to wait until the patient wanders to use it.

